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In order to understand the flexural behavior of diaphragm wall reinforced with GFRP bars, flexural tests KA EH AL
were carried out on concrete slabs reinforced with GFRP bars and steel bars, respectively. The PubMed
deformation process and failure mode of specimens were examined. Through comparison and analysis

of deflection, cracking load, ultimate load and strain of concrete between two types of concrete slabs, it

is found that the force-deformation curve of concrete slab reinforced with GFRP bars can be divided

into two stages. The strain distributions of both types of slabs essentially complied with the plane

section assumption before concrete cracks. However, the deflection of concrete slab reinforced with

GFRP bars increases much faster after cracking than that of concrete slab reinforced with steel bars,

and the increment speed changes very little. The cracking loads of both types of slabs are very close,

while the ultimate load of concrete slab reinforced with GFRP bars is 1.2 times of that of concrete slab

reinforced with steel bars. Based on the test results, finite element models are established for concrete

slabs with different GFRP reinforcement ratios. Parameter analysis shows that the flexural rigidity of

concrete slab reinforced with GFRP bars increases with the reinforcement ratio after cracking.
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